AZEY) Contents

1.6mm CF Plates
TR

X2
(E, [8) o E, o
o > M X2

2.0mm CF Plates

© (mmm M3X10 X4

(] M3X12 X2

©  (fm

@ mm  M2X4.6 X6

M3X8 X8 © | waxexos X6
©

@ 3X8 X3 X15

L]
W3X8X1 X8

© [ NM3 xs

CRANE 3 Weight B8 : 3129

Specifications: Angle control & :
FRAR Horizontal k3¢ + 18.5°
Vertical B 60 °

#H8t  Assembly

HiiAR
. . GS-503 X1
GS-504 X1
o . ° e 12cm Extention cable
ERAR
Manual FRFEE
O [mmm M2X10 X4 © [ Nsxs5 X10
© (m M3X5 x2 © [) NaxssL Xt © [0 P2X4X35 X4 /I —
M3X6  X27
g (pum O] waixasxosxi © [] P3xex4.2 x3

PM3X8X13.3 X1

I

@Um X1

| Faxexes xs

[H F3X8X4 X2

X2

X1

X3

Remove the original M2X5 screw, and install the
mounting braket.

Remove the M3X5 screws on the servo mount, replace
them with aluminum posts (with thread), fix the others
with M3X6 screws.

FERREE FARMEEEAIMIXO M RENZ A% - ESH LB
ROSEATEITE - IR SZERAELIMSXGEIE ©

Install the extended landing pole.

(Purchase separately)

% ERIMZE (558 -

Insert the aluminum posts into the rubber rings
of the mounting braket.

HE SR E A EEEAIZIEA

Adjustment %2

Loosen the servo gears, adjust the vertical axis to the angle you need.

RERMRMAER  REEEWMARIEFNEE -

Loosen the servo gears, adjust the neutral point of the
horizontal axis servo.

AR - AROK TR PIAE -

Loosen the servo for adjusting adequate gear mesh.
(Adjustment has been done by factory.)

RRAR R ERRER - (ERMEETR)

Pree o B
Tt

Loosen the screw for adjusting adequate space, remove the servo gear
to check if it slides smoothly. (Adjustment has been done by factory.)

REMRHARRERER - R ARKERT T ARRERIRE - (RREETR)

Applications FEH

GoPro (Use double sided tape to fix the camera as illustrated.)

Goprofft (FIBEEPBHERRL - 0 EE) -

Miniature camera

— R/ BUARRE o

Standard camera

TRAERARE ©

Miniature video camera (Reverse the bottom plate.)
NBURREME o (ERAREE )



